3 90-¥3Lel Q'S O .smmum LGLZ-£7S-008~1 o
> NI WNowAld EQLY-L9Y-LL8-L
. QONNrZL 3LvA STINLOMYULS - ﬂ
w W AD ~
0|3 A JUOUWJRA [y
o WS A8 |
] m
2y -
_muv._ m AINIODY {3IMO0d WVQA 100d dNod IHLE S
m H31vdd3d JAISSVYd HONIE FJAL H N
- NOILYTIVLSNI 30HS d3LL % W
7 5
_ IA08Y zzozm SY NOILISOd Q3L7L 3IHL NI a3.1108 38
Ol 3HNLINYLS 1H0ddNS 3AISSYd AHVANVLS JHL MOTIVY HIIHM S31vld
JOHS TVID3dS JUV HZSVA ANV dZSVA  8Y716L-0 DNIMVYAD NO NMOHS JdV
HJIHM S30HS ZSYA d0d HZSVA ONVY JZSVA SILVd JOHS JLNLILSEnsS
‘10N
O-Ll=.%/
S - .22
9 - Ll
\\\\\\\\u\\l 1
71/
LSVA
4ZSVA
o
i
!
LNYLS MONS
JLI8V WI2EdS
SYGL-0EYZ
/S 957
NOILD3YT JAISSYd H0d
g¥lel-0 DMJ 0L ¥3-3Y
FAT0H-FTT0H OE = 1NHLS—-MA
J0 Lol =88
LOLBIL-0 - ASSVY T1INVd Val-0EY%Z ol'G o]

4Ll 39NLINYLS
140ddNS 3JAISSYd

05k6L-Q - HI3IW TAY VSL-0EV7Z
&716L-0 - SNOILJ3S VSL-0E7¢C
g7lel-G - NOILVYAITE VSL-0£72
L6222l-9 - LNOAVT L1708 HOHINY
‘SONIMYHQ 3DNIYI-43H




MAXIMUM PIER REACTIONS

LOADING: 30 PSF +12° ICE @ 30 LB/CU-FT
60 PSF + 4" ICE @ 50 LB/CU-FT

2430-15AS PASSIVE REPEATER:

UPLIFT - 60 PSF NO ICE - 2519 KIPS
DOWNLOAD - 60 PSF +4" ICE - 3914 KIPS

22" - 6

SITE ELEV. = 34250

ANT ELEV. = 26.0'

VERTICAL ANGLE = 0° 2’ 12" UP
AZIMUTH = 262° 8' 55

NOTES:

1 REACTIONS GIVEN ARE MAXIMUM CALCULATED,
THESE MAY BE THE RESULTANTS OF FRONT OR

REAR WIND LOAD WITH OR WITHOUT ICE.
2. ICE WEIGHT: 12" ICE @ 312 LB/CU-FT.

3. THE TOPS OF ALL FOOTINGS SHALL BE LEVEL
WITH EACH OTHER WITHIN 174", UNLESS NOTED.

SHEAR - 60 PSF +4* ICE - 18.72 KIPS ~ 4PROJ. - 3PROJ
= ] 8 [ | -
SNOW STRUT REACTIONS R P
DOWNLOAD - 60 PSF +4* ICE - 32.45 KIPS
SHEAR - 60 PSF +4" ICE - 5.7 KIPS . 22 4 1516
REFERENCE DRAWING:
TILTED SHOE INSTALLATION - B-122276
— 30 |-
EE%TB%EPOWER_ HB%ES%, . —j12f— PASSIVE REPEATER ANCHOR BOLTS
= 56° 13" 1. /\ 2 -1 1/4p x 48 W/ 4" PROJ. 4 PLACES
LONGITUDE = 131° 29" 14" W
SITE ELEV. = 25.0° AN
ANT ELEV. = 50.0' S T
PASSIVE SITE: TYEE BENCH VERTICAL ANGLE = 21° 44' 8" DOWN
LATITUDE = 56° 12° 47.7* N AZIMUTH = 282° 40' 51" :
LONGITUDE = 131° 27’ 24.42° W i
SITE ELEV. = 2515.0' — , .
ANT ELEV. = 310’ - . e
THETA 3 ANGLE = 11° 1 17* DOWN eroros ’ , o <. ' y
AZIMUTH = 272° 1 56" *15196 ! S >
20°3155.92* - ! L P ,
- - - - [ - _ N i\\‘ ] T (o] \S\/%. 1 z
PASSIVE REPEATER BEARING f i —- i ] ’ ) | o
8 FOUNDATION CENTERLINE 9°30'3.96" - ! AR l |
N . 45 ® | S
- FRONT OF PANELS ! ’
- 1 LM 2
SITE #% BURNETT . i ; o
LATITUDE - 56° 8 12.6" N N '
LONGITUDE = 132° 24" 81" W \—SNOW STRUT ANCHOR BOLTS *

2 -3/40 x 16 W/ 3" PROJ. 2 PLACES |

|
i,
o I ey

7
7
22" - 4 15/16"
ANCHOR BOLT LAYOUT
3/16"=1-0"

REVISIONS

|IREV

DESCRIPTION

DATE |BY/CK

wlwo
2|3
Z{=
n{s|213
ol B
~l 2
w
AME E
-
]
-
L
)
< w0
[t
45
I -
g% g <5
') o =B_>.~9
> w QO 0_09]
S| @
- > m
= = 0
= < N
g @ o ¥4
a U o o
< 3 . Q3
@ un O )
o Y ~NO
L o O
Z\TI Ll o
<€ N
SHEET ] OF 1
DWG. NO.  B-122291




> i r—
i 8 = . ' i PLECE PART NO EXAMPLE BENERAL NOTES .
RG . 5 V. A/6 —PECE No. AALL BaeTs e THATS BOLTS UNLESS NOTRD
OUTRIBEER- REMOVE AFTER e ou—z‘i‘a&a“ﬁﬁﬂu 2. DOUBLE ANGLES SHIPPED WiTm SPAGERS °
PANEL 15 _INSTALLED _ HEAYY T8 NUT Ela INSTALLED .
E) . : :
B yedsorys . _te . 3 MSTALL LOCKWASHERS UNDER ALL NUTs. ~f | -
) R 1 — i EXCEPT ELASTIC STOPNUTS. iy )
HANOLE ‘ ‘ Cgaxz2 pour B A
(FAR_51DE. - IHIPPED NSTALLED :
1 : WATH 5 STANDARD MNU/TS -]
.. = .
Viend ANS BOCE. Sax 7% sorr RemovE arTEr =5 K
P 3 § ERECTION {5 COAIPLETE ':L
NYT S FRENYT : @ i
TS 2 \ RIS GING  SCHEME )
| Zax 65 BOTS NG % ) 3 snaren
i fam : 4 ¥ - “c(/ BLOZKS g
-1 : TO WiINCH — - SBHACKLE -
: s Sec NS : : o of
i v ar o 5 ! - ——-LIET_THEER PANEIS KT A"
: ; < - \ i : TIME IND FLACE LEING. A
: @3 AL L SUNE OF NVLON ROPE OF_
PN [ AR ‘ CITRAP,
; ] i (= EAM VIEIGH 3]
s N & | 1
:i X ! 4 A N a
< .
RN AR : ll.n.b
’ [ a 7 ’ ) o
TURNIUC KL E - UISE TO LPOSITION PANEL S . AS . .‘_.
VERTICALLY FOR INSERTION OF LOCKBOLTS ' :
AND EAZE OF ADJZTAMENT }//\\7[_ c‘! Q‘ ! CTRYUT | .
was ) o wpoEe , % IS W ; : N
HANOLE Y K6 TURNE L & BRACKETS mé" T Z 'E;mv i
& \ (NEAR SipE} T e RN . :
i d : e ! '
L / \ 5
. A A - ¥ - olBrizBOT ERONT _\VEW -
i) o . f—xu-—_ —————
asN | fan N - - Sherlva 8 BEFDRE PRNELS,
.~ / 3 \ .. PHE WISTAILED , AT HERD MUST BE TOWRRD PARELS)
QT TETHF NN - & ADISTING g
l %4-—%-41\352035 W N : 5 T raEcHANGRE | T
‘ Gy Ay \’_
245 N ' - @B
) D = e o =N o VIEW H”
L G
T town s ppminG ASSEMBLY
REFERENCE DRAWINGS
s, . . . FARTS LisT - ‘
X 2% BT BOT NUT 4 PALNUT ARTS 2 B19159 54T
(Eack EnD OF K,
SECTIONS DR-1914% \
ADIEGTING PMECENIEM D-ISIBO !
PANEL ASEEMBLY R 18101 i
. KD [ ks
SECTION "EE” HEY
iz = 3%ARTE o
BOLT, NUT, € LW, I Aﬁm‘jlﬁuéguggg US PATENT 2,966,033 - H
‘ PER BOLT . ;
5 CANADIAN _ _PATENT 543, 002
& £
VMiEW J-4
N .
'61 L.
L E4 - :
I g F s 2430-I1S5A _ARTI, FASSHE
Pl T @T WASHER & DOUBLE NUT S 1 WOE EF 7/
E\ZJ - ﬁ [ L,.,EVAI;L:)/\/ ;
! X\ we < @S = : T
La e, oy D + | VB XTI RNS BOTS Gel.] o MACROPLECT coMpaRy-
WL, 8 Lo (BOTI. ENDS A% + ] P . i B CISIS s S EE
OF SHOW_STRITT) [T 3] ! 1M ancron pours %g “SALEW, TDREGON )
zz2'-8" : - A) | RIS Y S TSIV o i TOTTDETE 24 M 14
) ‘ n _ _ _ _ o 3
TWO. FRAMES THUS . L ' - : , ! el , . 3 Yo <3 {ove 1)-1914 8
" . R B ) i ¥ ‘l b . L. N R




e y e e e .
. GENERAL  NOTES -1 '
142: AOLTS BB e AT KD BOUS UNFSS MOED|
EOOUBLE ANGLES SHIPPED WITH Spacers| -
= INSTALLED, ;
| ; . & TOP_OF TOWER 3 NSTALL _LOCKWASHER UNDER ati pvurs| * <
EXCEPT ELASTIC STOPNUTS. !
.q- Srn e a AN ’ ~'-| .
i TVE, 1 :
[
< . o :
4 . <, - b B
t .
@, i Q @R S~ ¥h Y 2 K395 M “ —th4D PIECE "PART NO, EXAMPLE
SECTION /" 7 YR ‘
; g &7 Lot g g V.  AT=—PIECE No.
- TYE 243
T 15°G mowmn Leramanes
o e« ¥ AR5 Pl - S Ie RE]G BOT X
I Gre GrZ 108 1D g
MR, MR, N o
) \.ND 18-0 i
. ! B
& }
3 . | r
% i
AZi
/—%uzm ABTE BT
_ N\ ) 21 @Fg %/mﬁ@
fa sl . -
( She s 130 AT ROLT [" ¥
A oTA P T0 NSTRLUN
_ PAR O [ BEARING NUT
> ) - [
v & Xp ; \/ND
@ - — — s . 5
~Y | {}—m@D A o
@P— BT W/ RS
1 : Stex T AR !
v ; BOLT W/ K5I ]
. / g ses
KsEC
- i ]
| b SpecpAmS (0 . ) %
@L,\ g B N z.5 t._.-A.H.F’ID # ‘
. d:'3 - n 4 i =2 _
e pans g0 | W P et ez . L \§ ===
H >y 7 i o .. i - S o x| 34 ADTE BOCT ! . .
NN . i3 @ o | B @5 BE a7 Ree =) .
By & Z . 7[ )
v N sEcmion 00"
1 \ /
7 PR . &
e n LI A3 i ;
T - BT W SR —AT X
) el BT Jgsk I" "‘ US PATENT 2, 2648, 233
BOLT, W S, i CANAIDIAN PATENT 643,002
=)
- A | |
She « T RIS BT f-,/—%geg&zmaaza , Ll | |
.’ﬁ-ﬂa- \] @f_ﬂ'h— Vi) O A E}F -
Y ™ - 243015 A _ARCTI SV
I / A L E e IS A C PASSIVE ‘
pe A K la. [ * i ” L
'z - ¢ / . i} SECTIONS AA-DD" - | =
-0 BEARING nUT 18-O EE - . - S d .
e . ¥ " “MICROFLECT COMPANY _ |
1%-0° 2ECTION 887 25(2 IS 257k ST, 8.2 - 7Y
- | gg@ % -SALEWL CREGON . ;)
EOTIoN " - i =ity sy e —— 3
LECQTION A% . , ‘§§ § Scace: BT T IOATE s MY T4
 BACKSIDE SinviLAR Ny < -
| BACKS, ; _ <3 DD /on  jews 9149
’ _.f. . . ) ) ; i‘. . £
. ,«} ,,,,, . R R e e - ! ‘e ade ewain .'}.'.. Al az ' Lo Lo - N e T



»Pam
NEGK ALL BUTI

SNl ¢ LW

E-RLI T
/ SHDE THSTALE

4

CALL NUTS THSHT |

{.GCKEB
. POSIFION

; YONUL i LW

':{%_Lo'c.wao.r_r

s O SO

— b soacer

L o B 0 BRI BIUT

"

L FOF THE HANDLE.
/ww;w M/NIM-’JM_

P

BEARING T

@FMT dsiEr

L.ocx WASHER /
MIT-

|

ndm-a THE L T 02 AV O

LEADJC:—‘\’.EW’—‘—'—"

= u’

E

2

¥
1

PANELS

E.ﬂ.‘@' 65'1? 'fHE m;*fs
LOGK, .
HIS m wn,r,

DURING. A% N‘S
o IHB
RIS

By Ai
RS OF
SEC '._’ﬂ“?r'l A.E mﬂ“ PGIN'TS

"a“ o
cnu;;nm

80 HOP- 301’% 'mzs HAfDLE UNLESS POINT
"c" Is m THE "AMJSHNG "POBITION".

% ) § EANELS 0N -
_ADASSTING LOCKED .
) BOITTON EAEhdat (POSITION
LQITION

ALL NUTS 16T

4 exa A5 BOT
NUT « LWL

N L_IZE:TLbcxﬁazr

A—— ¥ " soacER

A‘k

" Lock Wl SEE R ]

wlAhd NUITS
LOCKTIGHT FOR

SMOCTH QPERATION

§ ABEESTING:
% FOSITION -

5y . s -

| AD

OF THE HANDLE
WHTH A INIAILIA
BACKLASH . .

R

— BEARMNG NUT

| T winsse R (6
LOCHK WASHER
WST

| ceapscrew

[

1

LANEL

KNT kpo

DYRING ADJUSTMENT, BAGK OFF THE HUTS
) REMOVE THE LOCK
TEF TURNS OF THE HANDLE WILL
ROTATE THE UNIT 25.5
" ABOUT A HORIZONTAL AXIS THROUGH POINTS
nANAND TR,

' ON THE LEAD3OREW
BOLTS.

CAUTIONS

. DG NOT ROTATE THIS RAYNI
© MgM I8 IN THE “ADJUSTIN

CLOCKED
POSITION
ALéL NUTD TIGHT

A PANLTE BOLT
NUT € LW,

%
:

MINUTES OF ARQ

F. UNLESS POINT
SPOSTTION,

i

| AD

F[ = LOC AL T

1
- ‘p" 8LLCER

3 PANE €5 §

- LOCA’E_D AMND ARJSUITING

POSITION - . ST

POTHT MBY °

©MHE UNIT PIVOTS ABOUT THIS Pon{'r m;ﬂ:mc . (AT
© ADJUSTMENT AND IT IS ONLY NEGE:
3 o e ’c’mm’"}w‘“g%"?ﬁﬁ%" ‘ '
. g FORWA <
ot el D S '
THE ;
"”4"‘3’4 RSTE BOOT —~ . ARE WOT O THE FROPER BEARING OR THE FAGE | & ; 4
BT % LWk . SHOLE WAS INCORREGTLY SPECTFIED. 1 % )}__J
- . - &
: ceapscrew — AT I o SAUTION? £
L s A
T . S Do ROT mnvg; THIS POINT UNLESS POINT “C" fopacER
L e ] . I8N T VADJUSTIIG FOSITION. . LOeKBOLT DETAL
. LPCKWASHE S = | : - ot - - ( )
LOCHWASHER, ) _ e ;
\ : e o170 |_LGED . - TYoical
& F.Ll T WASHER™ | I o 1 7 ) GENEAAL NUTES
i L l -1. PRION T0 ADJUSTHENT, CHECK TO MAKE SURE
! JE i =) THAT THE 74" BOLTS GAVE BERH REMOVED FRON
] L . »  THE UPPER’ BRACKETS AND DYSCARDED,
TR E— il L oc;raoz_'i’{ =
kR B e } %« T0 PERMIT EASY NOTATIGN OF TIE HANDLES,
SRR ; | Ttzrseacem| T TT MAY BE NECESSARY T0 ADIYST THE TURKS
NEE D TS0 BUCKIES ON-THE LOWER WD OF APIE.
313 G . © "3, APTER ADJUSTMENT IS COMPLETED, VARY THG A/8 PATENT 2,868,033
orT @B .77 LEKGTH OF TR TUNNBUGKLES 70 MAKE IT ZASY
2 Y )<t . TOQ INSTALL THE LOCKBOLYS, CANADIAN PATENT 843, 002
4 . “4, IF AT ANY TIME IT BECOKES DIFYICULT TO
T i ey TURN THE MANDLES, STP AND DETERMINE THE
Y o i .. CAUSE iND TAXE CORRECTIVE AGTION. DON'T |
: "' EVER YORCE THE RANDLES UNDER ANY CTRCU-
: . STANCES,
A i CE. SRACKETS AR, 0B, AL, AND AD, ARE IDENTIORL )
{ . ) "% b THTERGAANGATEE. L ADSISTING MECHANISN
: PANE LS § e
ST e ? .
; : :
e Lo 1 )
H - y REFERFNL !
) ERANEL ASSY. B-13701




GENERAL NOTES
ZEMERAL NOTES

| Twe CompLeTse Assempey MusT BE Faar Wirrn ‘8" Ovem
THE ENTIRE FocE, To ACCOpmLIsH THiS, THE ENTIRE O HASAEEN
FACTORY AsSEMBLED AnD HELD FLAT. [0 R HiGH DEGRES OF ACCuRACY
HRILE THE CORMER CASTwGS WERE RIVETED /N FIRCE, THEREFORE
MG P lrean Twe PRNELS In THE LocaTion Snowy

3a” orv govr & woswsr
i I tHEGRiP -~ 16 REG'D .

7l 51 . BErow, Dp_‘yqr;__—_gg RNy CIRGUMS TRNCE S, DiTe Awy DRIt._OR
o) ol lla o} — ,a _4;# facrs i#ﬁ:ﬂsts REAMER , 1£_THE HosEs Dostt L Ve The PANELS MysT BE INcerRECTLY
o] D1/ RiE - B2 REQD. ’ LOCATEL IR PosiTionep . FOALOW TyE ERBCTION [NSTRUCTIOMS
57 %] 4 ; - CAREFULLY,
9 JI7g [coooo. 56000
oo Rele] 00000
) |
L Su PAINT
i
{ ArpLy 2 Coars OF TARSET o The Arssn

1Y Fromy MounTing Mpces To PREvENT SrecTROL v
Poriow Be rwers THE Ruppriviint Sxn FWeE SN,
INCLUDE RRER Wirsiw The Howss & tivper Bour HEAD,

Arae APPLY o SNDW STEUT EEARIMG AREA,

DETRI. QUTSIDE CORNERS
ScarLe-3%rto”

. SotTs
Ll
DETArL - In8108 CORNERS

.

Lo lzioe C 32 - %8 Bocrs wrvwt i Grmp=Fom InsioE Cornens
ALE~ 3 =2 1

= 16 - X" BacTs Wirw b GRI® -FoRr OUrsiaE CoRNERS

NGre: THe Back o€ s THE SAme AS
THE FRONT

sk Proren S1zm WASHER UNDER Ftt NUTS .
24 - FoxQZ Bacrs SHIFRER _INITALED
N THE  PAMELS

B~ FX1¥4C2 BOLTS INSTALLED

i PANELS
o o e &
R 5.1 .
Top VIiEw ) .
e BEOY 1 gho” o
. o | -
A _ } i
= = == b 5 3 = TEETE Y S — f\b— G i SRR .
> 2" RN H 2l RS ) ‘
. - [t - - PANEL-2 PANEL-F P
Lanesz2 Fonse-2 Eonar=). : v By 2 TN = T psees 7|
R |
b 7
: 4. - -
i !___,__.nn 2R iR Houes i SRoey
o Ty ey e oy o
S ) S ” 7 { )
- S S .
PQNEL.—4_ Pawnei- 5 | PRANEL-E
] N N
a1 Y
} §
i
. B, Ay - [ 0
52 ﬁff i i \ v
PAres -3 Lange 8" PAnEL=-F Aid HOLEE YT d trikss Nerao
AFECJT’M'. MDDEL.
« ZR IO
! i Prssive RECESA TE
] |
! i Panet RSSEMBLY Dera/l
e k1 S, . j d b = Lersy
- } t MICROFLECT QOMPANY
Sdow Sreur & Sriaw SSrRuT ot
0S8 . o 28~ Mouneprave Howge SALEM., OREGON
. SraL OF 24—~ QUNTY i
THE BAGCK AND FRONT PLUS B8 IN BACK OMLY oy B oare - dhiavy 74
' FRONT ELEYRIION Lo Vicw REAR _ELEVATION _ Sence .
1] - . .
e v Bom 1570




_ Passive Repeater Adjustment Instructions ,
Station D : Model 2430 Standard Illustrated Station C
- Vertical Adjustment Point . ' (Other Models Similar) - U N Free Point

* "A" Frames

1 Station C is the free point station and must be in "free
condition" before the passive repeater can be adjusted.

1. Removeanddiscardthe 7 1/2" (19 cm) bolt. **

2. Removethe (M4) lock bolts and spacers.

3. Backoffthe lead screw (M2) nuts on each side
of the guide tube ofthe #1 channel (see page 2).

1. Removeanddiscardthe7 1/2" (19 cm) bolt.**

2. Removethe (M4) lock bolts and spacers.

3. Backoffthe lead screw (M2)nuts on each side
ofthe guide tube of the #1 channel (see page 2).

4. Remove the bolts attaching the M3 plate, and
rotate the plate 90°.

After the free point station C is loosened and in "free
condition”, the passive repeater can be adjusted up or
down (vertical or elevation adjustment) by turning the
lead screw handle.

Clockwise
Adjusts the Reflector Down

If the Adjustment Handles are Difficult to Turn:
' . : | ¢ 1. Verify that the 7 1/2" (19 cm) bolts are removed. ¥*
Counter Clockwise A - : AT o i N - T T2 Ver@fy that ali lock bolts (M4) and spacers are removed.
Adjusts the Reflector Up >4 f i ¢ Remove and discard 7 1/2" (19 em) bolts s - 7 _ : 13 Ver}fy thatthe!ead screw nuts are baCk?c_l off (page2).
N & - after the reflecting panels are installed.  f— — ) g ; e i 4. Verify that station C is inthe “free condition".

e e ST - . : i ¢ 3. Verify that the M2 lead screws are lubricated (page 2).
: 1 6.Checkthe "back lash" at the turning handles (page 3).

w4 7. See "Tumbuckle Adjustment” and adjust as necessary.

Adjust for the maximum power level. There are minor
lobes on each side of the major lobe, so the unit should
be rotated far enough in each direction to be certain
that the unit is aligned on the major lobe.

) . L ) Th aur Thc P18 tension straps suppurt the we:ght ofthe reﬂectmg , g : Station A
The final step in the alignment is to adjust the reflector -l Do panels and the "A" Frame assemblies. Adjust the A : : : . . .
up slightly. Turn the adjustment handle counter e ' - turnbuckles as required to insure that the tension straps are B2 VU el N N N | T Horizontal Adjustment Point
clackwise until the received 'power level decreases R T R ; taut, to allow the lock bolts to be properly installed, and to o Tension S ' - :
. : - i i lead ¢ il . i ‘
aboutone half{0.5)dB. permitease of tuming of the lead screw ham.nlcs ‘ : 4 L. Removethe {M4)lock bolts and spacers.
i 2. Backoffthe lead screw (M2) nuts oneach side
. of the guide tube of the #1 channel (see page 2).
Station B . 3. Disconnect the snow struts (arctic models only) o
Pivot Point ' at the bottom of the reflecting panels,
This stati ins stafi d the reflecti L <SR N i : 2‘11”5‘ ﬂ"et:“"‘b““'::‘esﬂ"’s ‘eq“"g]d ‘1“‘;‘““‘““ E‘e P‘I"P"’; RO I a1 TNONUE 1 After the free point station C is loosened and in "free
15 station remains stationary an ¢ retiecting i inaae s S E L Lo W imension between the flange on the "A" Frame channel and { " - Gl A T T : 2o : :
surface pivots about this point during adjustment. T 7 A8 et the #1 channel bolt hole. This can be easily checked by j= e 2 G — e condition”, the passive repeater can be adjusted to the left
‘ T y ] inserting the lock bolt and collar. The Jock bolt must fitinto] . -1 . & Kp ) 7 ol - orthe rlght (horizontal or azimuth adjustment) by mmlﬂg
‘ ! : i i | the 81 channel bolt hole, and the lock bolt collar must slip 4 i : Sopiia 1 i theleadscrew handle.
1. Loosen or remove the lock bolts (M4). The iead /5 A 8 | over the channel flange. The lock bolt should be 34 ; . .
screw nuts remain tight against the gmde tube of : : , i it | approximately level, and the channet should not rest on the
the #1 channel (see page 2). ' ? ‘ '{ lock bolt. :[‘hisﬂ_lshoqld be verified periodically (at all Clockwise
2. Disconnect the snow struts (arctic models only) ' ' i ;ﬁ:dol:? bgg;:gdi f?i cﬁ::;tgtgn;rr::? and any time the tuming Adjusts the Reflector to the Left

at the bottom of the reflecting panels.

Counter Clockwise
Adjusts the Reflector to the Right

If the Adjustment Range is Exceeded:
1. Station C becomes the pivot point and must be locked
down. .
2. Station B becomes the free pointand must be in the . T 1 . : i ‘ : s
"free condition". ' VW E N nL BN : 7 W Station
3. Station D becomes the horizontal adjustment point. . . HN\Y C 7 - 'f f \ ' : A
4, Station A becomes the vertical adjustment point. 1A\ : ; 3 ! ‘

Adjust for the maximum power level. There are minor
lobes on each side of the major lobe, so the unit should
be rotated far enough in each direction to be certain
that the unit is aligned on the major lobe.

Horizontal E
Adjustment /. -

Turnbuckle Adjustment Notes:
1. Adjustthe turnbuckles as required to insure that:

> ’ - F HAT F
>The P18 tension straps remain taut. A" Frames

> The lead screws remain centered in the guide tubes.

-Passive Repeater Adjustment Instructions
Standard, Arctic, and Typlioon Models:

* "A" Frames

> The turning handles rotate easily. * "AM Frames - | 1620, 1624, 2024, 2032, 2430
2 \;}'i"he 1?;1{ l:'oltstgriprogerlglmsttatlle{t':i. B.1 b Refer to the installation drawings for the proper part Arctic Model 3032
.lea den?e{;li:::sgl /26u;1m( He e: sz)a lon B, loosen the number and orientation of these members. These : : .o - .
3R hs ¢ Ktheali T Etee nge - he turnbuckl members are inverted, relative to this illustration, for . . ) . ] R ) Microflect, 3575 25th St. $.E., Salem, OR 97302 USA
». Recheckine alignment after adjusting the turbuckles. the models 1620, 1624, 2024, and 2032. Caution! Do not attempt to-adjust the passive repeater during high winds.

by: RO { Aug. 20,96 B-94941-1 Sheet1of4




Passive Repeater Adjustment Mechanism

- ‘ Plan View
Station D ' Model 2430 Standard MMustrated
Vertical Adjustment Point " (Other Models Similar)

Station C

Free Point

Locked Position

Locked Position Adjusting Position

Adjusting Position

Final Adjusting Position

i [ ——— Lead Screw Nut
Backed Off

 —— Lead Screw Nut
Backed Off

: | Apply Lubrication Oil

or Grease to Lead Screw

- ‘{-€———LockBoltsand _cmifAmles 0 __ &t~ .~ €—— Lock Bolts and > Loosen and Tighten
Spacers Removed : Spacers Removed Lead Screw Nuts for
: . Fine Adjustments
it ——— Lead Screw Nut Lead Screw Nut
Backed Off Backed Off

Remove Bolts Attaching
M3 Plate and Rotate M3
Plate 90°.

Apply Lubrication Qil to
Both Sides of M3 Plate i i

M3 Plate Reinstalled

Station B

Pivot Point

Station A

Horizontal Adjustment Point Lubricating the Lead Screws

The M2 lead screw assemblies at stations "A" and
“D" should be lubricated for ease of adjustment.
Apply grease or lubricating oil on the lead screw-
near the bearing nut, and where the turning handle
assernbly bears against theM3 plate.

Locked Position

Adjusting Position Locked Position Adjusting Position

——— Lead Screw Nut

Lead Screw Nut
: /_ Remains Tightened Backed Off

Apply Lubrication Oil —_
or Grease to Lead Screw
''''' - ‘-—-~-€———— Lock Bolts and . | Lock Bolts and
' Spacers Removed 3 Spacers Removed
Lead Screw Nut . . .
Remains Tightened Passive Repeater Adjustment Instructions

Standard, Arctic, and Typhoon Models:

3 N
Lead Serew Nut 1620, 1624, 2024, 2032, 2430

When adjusting the turnbuckle at
station B, loosen the lead screw nuts

If necessary, this station can be
adjusted in small increments by

1/2 turn. Do not free this station
unless station "C" is locked.

tightening and loosening the lead
screw nuts. Do not free this station
unless station "C" is locked.

Apply Lubrication Qil to

Both Sides of M3 Plate

Backed Off

Arctic Model 3032

Microflect, 3575 25th St. S.E., Salem, OR 97302 USA

by: RO

Aug. 20, 96

B-94941-2 Sheet 2 of 4




Passive Repeater Adjustment Mechanism
"Plan View

Station A and Station D | Locked Position Station B and Station C

Horizontal and Vertical Adjustment Points Pivot Point and Free Point

Locking Down the Passive Repeater

Install, but do not tighten, the lock bolts at all stations. If the
lock bolts do not line up with the #1 channel bolt holes, review
the "Tumbuckie Adjustment” instructions on page 1. If the
turnbuckles require adjustment, recheck the alignment to insure
that the passive repeater has not moved.

Instali the M3 plate at the free point station "C™.

I alignment gages and surveying instruments are available:
Tighten the lead screw nuts first. The surveyor should carefully

observe the gages to be certain that each station is locked down in :
*naup : the precisely aligned position. The towerman will need to ian .
A"F A" Fra T !
rames ) ; tighten the lead screw nuts by alternating back and forth on both , rames u . .
Lead Screw Assembly ii)(iisb%fl' tt:e guide tube, as directed by the surveyor. Tighten the _ : '
@ | _—— Lead Screw @ : : Lead Screw Assembly
| _— Nut Ifalignment gages and surveying instruments are not available: . - _:__,__ |__———— [ead Screw
Lock Bolt Assembly | Lock Washer Tlghten_ the lock bolts first. Tlgh'ten the lead screw nuts by Lock Bolt Assembly ‘ ¢ | _—— Nut
. [ M7 Flat Washer alternating back and forth on both sides of the guide tube so that ) ' [+~ Lock Washer
Lock Bolt Collar [ BearingNut nomovement oceurs during the lock down. Lock Bolt Collar \ - jé/_’ M7 Flat Washer
Lock Bolt : Lock Bolt ! )
-+ Lock Bolt (M4) Installation _ .
Lock Bolt Spacer—/ Lock Bolt Spacer g . #1 Channel Weldment
/’ﬁ‘ The lock bolt spacer must be installed between the channel of : T Guide Tube (Welded to #1 Channel)
I(.I,Sgics\i\:ﬂrf)r and Nut | M7 Flat Washer the "A" Frame and the #1 channel. If the spacer will not fit I(iggics\?l&:(a)s“l::)r and Nut . | __—— M7 Flat Washer ‘
/ between these two members, loosen the bolts on the M3 plate :
- Lock Washer : d dthe"A" F ith b : Lock Washer
: and spreadthe rames withapry bar. :
#1 Channel Weldment —~ Nut ¥ Nut
and Guide Tube : In order to install the lock bolts, the "A" Frames must be :
— Double Nut and roperly positioned relative to the holes in the #1 channel. :
Lock Wash Ropery P
ock Yasher The tumbuckles may be used to raise or lower the "A" Frames : |_— Nut and
asrequired. Seethe "Turnbuckle Adjustment" instructions on : Lock Washer
age 1. ' .
Plate pag :
"Back Lash" Adjustment
1/16" to 1/8" (1 to 2 mm) Space * :
to Allow for Turning of Lead Screw "A" Frames ‘ };{llthaﬂ: L*_Z'Cl: ::ashi:g
Refer to the installation drawings for the appropriate Ight Agamst the M3
part designator for these weldments. These weldments Plate (No "Back Lash") Plate - - -
attach directly to the aluminum reflecting panels for ' Passive Repeater Adjustment Instructions
Lead Screw Turning Handle . the 1620, 1624, 2024, and 2430 models. The model Standard, Arctic, and Typhoon Models:
2032 uses a channel weldment (part no. 33) for this : 1620, 1624, 2024, 2032, 2430
connection. Arctic Model 3032
Microflect, 3575 25th St. S.E., Salem, OR 97302 USA
by: RO { Aug.20,96] B-94941-3 Sheet3of4




Passive Repeater Adjustment Mechanism

. Station C
Exploded View Free Point
Station D Model 2430 Standard Ilustrated
Vertical Adjustment Point _ | (Other Models Similar)

172" {1.3 cm) Spacer

-

o5

\@ Flat Washer

— @

Pipe Spacer

“\ Lock Bolt

= - \“LockBoltCollar

~,
.
-~

: D

W
: #1 Channel Weldment —/
X \% Lock Bolt Collar ) :
Tl 7 172" (19 cm) bolt. This bolt supports the "A

Lock Bolt .} Frame" members during assembly. Remove
and discard afer the panels are installed.
L @ Lead Screw

"A'" Frames
Refer to the installation drawing for the part numbers and the part
number orientation of these weldments. A model 2430 is illustrated
here. These members are inverted, relative to this illustration, for
the 1620, 1624, 2024, and 2032 model passive repeaters.

Lock Bolt

1/2" (1.3 cm) Spacer

ad

\@ Flat Washer

—

Pipe Spacer

earing Nut

I~

~—— P18 Tension Strap )

Turmbuckle

#1 Channel Weldmem_/ 7 172" (19 cm) bolt. This bolt supports the "A
. Frame” members during assembly. Remove
and discard after the panels are instalied.

Lead Screw

— P18 Tension Strap

Lock Bolt

@

Lead Screw

Turnbuckle

. \@Pipﬂ Spacer with
y' Turnbuckle Connection
. :‘{/é? c&-Lock Bolt Coltar . ) @@\
Lead Screw Bearing Nut
Flat Washer
\.@ Pipe Spacer with 172" (1.3 ¢m) Spacer
Tumbuckle Connection
Station B 00,
Pivot Point g@
Passive Repeater Adjustment Instructions
Flat Wash, .
a tasher StathIl A Standard, Arctic, and Typhoon Models:
Horizontal Adjustment Point 1626, 1624, 2024, 2032, 2430
172" (1.3 em) Spacer Arctic Model 3032
Lock Bolt Collar

Microflect, 3575 25th St. S.E., Salem, OR 97302 USA
by: RO | Aug.20,96| B-94941-4 Sheet4of4




The A frames J

move with the
reflecting panels.

Lead Screw Nut—]

Lead Screw —1

#1 Channel — |

Remains stationary
providing a reference
point for adjustments.

Lead Screw Nut——_

T

TTRTTTRERTITTo T

Turning Handle
{Located on the \«
opposite side of

the A frame for Tr—

some models).

Plan View

Passive Repeater Adjustment Instructions

_— Reference: Adjusting the A frame back.
Station D: When the A frame is;;adjﬁé_-ted_ back,
the reflector is adjusted up.

Station A: When the A frame is adjusted back,
the reflector is adjusted to the right.

' . \Adjustable Square

\ Reference marks scribed on

top of the A frame channel,
1/16" (1 - 2 mm) increments.

An adjustable square may be used to establish the
position of each adjusting station. Reference marks
on top of the A frame channel may be used to record
the position of the reflector during the alignment.
Permanent scribe marks can be scratched with a
razor knife to mark the position for future reference.

Typical Adjusting Station

Recommended Tools

A

Lead Screw Wrenches

(Modified Combination Wrench)’

9" (23 cm)

9" (23 cm)

Y
A

Combination
Wrenches:

15/16" (2.381 cm)
11/16" (2.699 cm)
11/8" (2.858 cm)

*11/4" (3.175 em) Models: 1620, 1624, 2024

Spud ‘Wrench
or Pry bar

1" (2.5 cm) opening.
*11/4" (3.175 cm) wrench.

/—Cut or Grind

1 1/4" (2.8 cm) opening.
*15/8" (4.128 cm) wrench.

*15/8" (4.128 ecm) Models: 2032, 2430, 3032, 3040, 3048, 4050, 4060

The work space around the lead screws is restricted, special wrenches
are requiréd to loosen and tighten the nuts. Lead screw wrenches can be
easily fabricated by cutting a standard combination wrench in half, and by
cutting or grinding an opening in the boxed end.

Sockets: 12" (30 em) Open End
Adjustable Wrench

15/16" (2.381 cm)
11/16" (2.699 cm)
11/8" (2.858 cm)

Ratchet
1/2" Drive
(1.27 cm)

Passive Repeater Adjustment Tools
Models: 1620 through 4060

Microflect Co. Inc. 3575 25th St. S.E.
Salem, OR 97302 USA

by: RO [Sept. 21,96 | B-95245 Sheet1of1




